

**42 MDSS/SGSAP**

300 South Twining St, Bldg 760  
Maxwell AFB, AL 36112-6219

Main Pharmacy 953-2365  
BX Refill Satellite 953-6868  
Gunter Refill Satellite 416-5455  
Refill Call-in System 953-7971 / 953-  
7978 or (800) 732-6117

**NOTE:** \*denotes drug must be split to make lower dose

\*\* denotes controlled substance, one month supply only (max 300 tab/mo)

- Maintenance meds may be written for 90 day supply  
- Controlled substances limited to 30 days or 300 doses max

**- Drugs listed by brand name (may not stock brand name product)**

Aciphex 20mg tab  
Actifed tab, syrup  
Actos 15, 30, 45mg tab  
Adalat 10mg; CC 30, 60, 90mg tab  
Adderall 10, 20 tab XR 10, 15, 20,  
30mg cap\*\*  
Advair Diskus 100/50, 250/50, 500/50  
Ala Seb T shampoo - 120ml  
Aldactone 25mg tab  
Aldomet 250mg tab  
Alesse  
Alkeran 2mg tab  
Alphagan P ophth 0.15%  
Altace 1.25, 2.5, 5, 10 mg caps  
Ambien 5, 10mg (**max 20 tab/30 days)\*\***  
Amoxil 250, 500mg cap; 125, 250mg/5 susp; 250mg (chew) & 875mg cap  
Anafranil 50mg cap  
Anaprox 275mg, 550mg tab  
Antabuse 250mg tab  
Antivert 25mg tab\*  
Anusol HC-25mg supp & cr  
Apresoline 25mg, 50mg tab  
Aralen 500mg tab  
Aricept 10mg tab\*  
Artificial tears drops, ophth ointment  
Artane 2mg tab  
Asacol 400mg tab  
Aspirin enteric coated 325mg tab  
Atarax 10, 25mg tab; 10mg/5ml liq  
Ativan 0.5, 1, 2mg tab \*\*  
Atropine 1% ophth sol & oint  
Atrovent inh; 0.02% neb sol; 0.03% nasal spray  
Augmentin 250, 500, 875mg tabs; 200,  
250, 400 mg chew tabs, 200mg/5 susp & 400mg/5 susp, ES 600mg/5ml

Auralgan otic drop  
Avandamet 1/500, 2/500, 4/500mg,  
2/1gm, 4/1gm tab  
Avandia 2mg, 4mg, 8mg tab  
Avapro 150, 300 mg tabs\*  
Aygestin 5mg tab  
Azmacort inh  
Azulfidine EN-tab 500mg  
  
Bacitracin top oint, ophth oint  
Bactrim 40-200mg/5 susp, DS 160-800  
tab  
Bactroban 2% oint  
Bellergal tab  
Benadryl 25, 50mg cap, 12.5/5 elixi  
Benemid 500mg tab  
Bentyl 20mg tab\*  
Benzoyl Peroxide 5% wash, 10% gel  
Betagan 0.5% Ophth sol  
Betoptic S 0.25% ophth sol  
Biaxin 500 XL Pak 14 tabs  
Bicitra sol  
Brethine 5mg tab\*  
Buspar 10, 15 mg tab  
  
Cafergot supp  
Calan 80,120, SR 120, 180, 240mg  
Calcimar 200 IU/ml inj  
Capoten 25, 50mg tab  
Carafate 1gm tab, 1gm/10ml susp  
Cardizem 60mg tab  
Cardura 2mg, 4mg, 8mg tab \*  
Catapres 0.1mg, 0.2mg tab  
Cefzil 250mg/5 susp, 500mg tab  
Celexa 10mg, 40mg tab \*  
Cephulac 10gm/15ml  
Chloral Hydrate 500mg/5 liq \*\*  
Chlorambucil 2mg tab  
Ciloxan 0.3% ophth sol  
Claritin 10mg tablet  
Cleocin 150mg cap; 2% vag cr, 1% top  
sol  
Clinoril 200mg tab  
Clomid 50mg tab  
Codarone 200mg tab  
Codeine sulfate 30mg tab \*\*  
Cogentin 2mg tab\*  
Colace 100mg cap  
Colchicine 0.6mg tab  
Colestid 1gm tab, granules  
Colyte  
Combivent Inhaler  
Compazine 5mg tab, 25mg supp  
Concerta 18, 27, 36, 54mg\*\*  
Condyllox 0.5% sol  
Coreg 3.125, 6.25, 25 mg tabs  
Cortef 20mg tab\*; 10mg/5 susp  
Cortenema 100mg  
Cortisporin otic susp 10ml  
  
Cortone 25mg tab  
Coumadin 2, 5, 7.5, 10mg tab\*  
Cozaar 50,100 mg tabs  
Cuprimine 250mg cap  
Cyclogyl 1%, 2% ophth  
Cystopaz 0.15mg  
Cytoxan 50mg tab  
  
Dapsone 25, 100mg tab  
Darvocet -N 100 tab \*\*  
DDAVP 100mcg/ml nas spr  
Decadron 4mg tab  
Deconamine SR cap  
Delatestryl 200mg/ml 5ml vial\*\*  
Delestrogen 40mg/ml 5ml vial  
Demerol 50mg tab \*\*  
Demulen/Zovia 1/35  
Depo-Provera 150mg inj  
Depo-Testosterone 200mg/ml 10ml\*\*  
Depakene 250mg/5 liq  
Depakote 125mg, 250mg tab; 125mg  
sprinkles; 250 & 500 ER  
Desogen/Ortho-Cept  
Desyrel 50mg tab  
Detrol LA 2mg, 4mg tab  
Dexedrine 5mg tab, 10mg spansule \*\*  
Diamox 250mg tab; 500mg sequel  
Dibucaine 1% oint  
Didronel 400mg tab  
Diflucan 100, 150, 200mg tab  
**(150mg limited to 1 tab/30 days)**  
Diflucan Susp 10mg/ml, 40mg/ml  
**(peds <18 mo)**  
Dilantin 50mg tab; 100mg cap;  
125mg/5 susp  
Dilauidid 2, 4mg tab \*\*  
Diprosone 0.05% lot  
Disalcid 500mg, 750mg tab  
Ditropan 5mg tab, XL 5 & 10mg  
Dolophine 10mg tab \*\*  
Domeboro tab  
Domeboro 2% otic sol  
Donnatal tab & elixir  
Drysol sol 3.75ml  
DuoFilm wart remover  
Dulcolax 5mg tab  
Duratuss Tabs  
Dynapen 250mg cap, 62.5/5ml susp  
  
E.E.S. 200mg/5ml susp  
Effexor 37.5, XR 37.5, 75, 150 mg cap  
Elavil 10, 25mg tab  
Eldepryl 5mg tab  
Eldopaque Forte 4% cr  
Elidel 1% cr  
Elimite 5% cr  
Endal HD Syrup\*\*  
Entex PSE tab  
Epi Pen & Epi Pen Jr

Epifrin 2% ophth sol	Isoniazid 100, 300mg tab, susp	Mobic 7.5, 15mg
Erythromycin 250mg, 333 tab, ophth oint	Isopto Carbachol 5% ophth sol	Monistat-7 vag cr
Esclim 0.025, 0.0375, 0.05, 0.075, 0.1mg/day patch	Isordil 2.5, 5mg SL; 10 & SR 40mg tab	Monistat-Derm 2% top cr
Estrace 1mg tabs	Keflex 250, 500mg cap; 125mg/5ml, 250mg/5ml susp	Monopril 10, 20, 40mg tab *
Estratest tab	Kenalog 0.1% oint, cream	Motrin 400, 600mg, 800mg tab, 100mg/5 susp
Estratest HS tab	K-Dur 20mEq tab*, pwd, liq	MS Contin 15, 30, 60mg SR tab **
Evista 60mg tab	Klonopin 0.5, 1, 2mg tab **	Muro 128 5% ophth oint & sol
Extendryl Jr cap	Kwell 1% shampoo	Myambutol 400mg tab
Feldene 20mg cap	Kwell lotion	Mycelex 1% cr; sol; 10mg oral troches
Femhrt tab	Lac-Hydrin lot	Mydriacyl 0.5%, 1% ophth sol
Ferro-Sequel tab	Lamisil 250mg tab	Mylicon 80mg chew tab, infant drops
Ferrous Sulfate 325mg tab, ped drops	Lanoxin 0.125, 0.25mg tab; 0.05mg/ml	Mysoline 50, 250mg tab
Fioricet tab	Lantus Insulin	Naprosyn 250, 500mg tab
Fiorinal tab **	Larium 250mg tab	Neomycin Sulfate 500mg tab
Flagyl 250mg tab	Lasix 20mg*, 40mg tab, susp	Neosporin ophth sol & oint
Fleet Enema	Leukeran 2mg tab	Neo-Synephrine 2.5% ophth sol
Fleet Phospho Soda	Levsin Elixir 0.125/5ml (pediatrics)	Neptazane 50mg tab
Flexeril 10mg tab	Lexapro 20mg tab*	Neurontin 100, 300 400 cap, 600, 800mg tab
Flonase 50mcg ( <b>max 1 btl/30 days</b> )	Librax cap	Niaspan 500mg, 750mg, 1gm tab
Florinef 0.1mg tab	Librium 25mg cap**	NitroDur 0.2, 0.4, 0.6mg/hr patches
Flovent inh 44, 110, 220mcg	Lidex 0.05% cr; gel	Nitrol Ointment 2%
Floxin Otic 0.3% sol	Lidocaine 2% jelly, 5% oint, 2% visc	Nitrolingual spr
FML ophth soln	Lioresal 10mg tab	Nitrostat SL 0.3, 0.4, 0.6mg tab
Folic Acid 1mg tab	Lithium Carbonate 300mg cap	Nix lotion
Fosamax 10*, 35, 70mg tabs	Loestrin Fe 1.5/30, 1/20	Nizoral 2% cr & shampoo, 200mg tab
Gentamicin ophth oint & susp	Lomotil tab **	Nolvadex 10mg tab
Glucagon 1mg/ml inj	Loniten 2.5, 10mg tab	Norflex 100mg XL tab
Glucophage 500mg XR; 500, 850mg, 1gm IR tab	LoOvral tab	Norgesic Forte tab
Glucotrol 5, 10mg; XL 5, 10mg tab	Lopid 600mg tab	Normal Saline neb sol amps
Glucovance 5/500 tabs	Lopressor 50, 100mg tab	Norpace 100, 150mg cap
Glyburide 5mg tab	Lortab 5, 7.5mg **	Novalog insulin
Glynase 1.5, 3, 6mg tab	Lotrel 5/10, 5/20mg cap	Norvasc 5, 10mg tab ( <b>max dose 10mg</b> )
Gris-Peg 250mg tab, 125mg/5 susp	Lovonex inj ( <b>may require 24 hr notice</b> )	Novahistine Exp **
Gyne-Lotrimin vag cr	Lozol 2.5mg tab	Novolin R, N, U, 70/30
Halcion 0.25mg tab **	Lunelle injection	Nystatin 500,000 U tab; 100,000 U/ml susp; cr; oint ; vag supp, top powder
Haldol 2, 5mg tab	Lupron Depot 3.75, 7.5mg inj	Omnicef Susp
HCTZ 25, 50mg tab	Luride 0.025 mg drops	OptiChamber inh spacer
Humabid LA 600mg tab	Macrodantin 50mg cap, 25mg/5ml susp	Optipranolol ophth sol 0.3%
Hydrea 500mg cap	Magnesium citrate sol	Ortho-Evra Patch
Hydrocortisone 1% cr & oint - 30gm	Max Ox 400	Ortho-Cept/Desogen tab
Hygroton 25mg, 50mg tab	Maxzide-25 tab	Ortho-Novum 777 tab
Hytrin 2, 5, 10mg cap	Mediplast 40% plaster	Ortho-Novum/Norinyl 1/35
Hyzaar 50/12.5, 100/25 tab	Medrol 4mg tab, 4mg dosepak	Ortho-Tricylen tab
Imdur 30mg, 60mg tab	Megace 40mg tab	Pamelor 25mg cap
Imitrex 6mg inj, 50mg tab— <b>2 bx/30 day or 6 syringes/30 days</b>	Mesantoin 100mg tab	Pancrease MT 16 cap
Imodium 2mg cap	Mestinon 60mg, 180mg SR	Parlodol 2.5mg tab
Imuran 50mg tab	Methergine 0.2mg tab; 0.2mg/ml inj	Paxil 20 & 40 mg tab *
Inderal 10, 20, 40mg tab; LA 60, 80, 120mg cap	Methotrexate 2.5mg tab, 2mg/ml inj	Pediazole susp
Indocin 25mg cap	MetroGel 0.75% - topical, vaginal gel	Pen VK 250, 500mg tab; 250mg/5 susp
Insulin Syringes ½, 1cc ( <b>max 1bx/mo</b> )	Micronase 5mg tab	Pepto Bismol chew tab
Intal inh & neb sol	Micronor/Nor QD 0.35mg	Periactin 4mg tab
	Midrin cap**	Peridex liq
	Minipress 1mg, 2mg, 5mg cap	Persantine 25, 75mg tab
	Minocin 50mg,100mg cap	
	Mircette tab	

Phenergan 25mg tab; 25mg supp; 25mg/5 liq	Selsun shampoo	Valium 5mg tab **
Phenobarbital 30mg tab **	Serevent diskus ( <b>max 1/30d</b> )	Vermox 100mg chew tab
Pilocarpine 0.5%, 1%, 2%, 4%, 8% ophth sol	Seroquel 25mg, 100, 200, 300mg tab	Vexol 1% ophth susp
Plaquenil 200mg tab	Silvadene 1% cr	Vibramycin 100mg cap
Plavix 75mg tab	Sinemet 10/100, 25/100, 25/250 tab	Vigamox Ophth ( <b>restricted to optometrists/ophthalmologists</b> )
Plendil 5, 10mg tab	Sinequan 25mg cap	Vioxx 25mg ( <b>1mo/Rx)*, 50mg tab (limit 5 tabs) Prior Authorization Form required</b>
Polytrim Ophth Susp	Singulair 4mg chew, 5mg chew, 10mg tab, sprinkle pkt	Viroptic 1% ophth sol
Poly-Vi-Sol/Iron infant drop	Slow-K 8mEq tab	Visken 5, 10mg tab
Pred Forte 1% ophth susp	Sodium Sulamyd 10% ophth sol/oint	Vitamin B-12 1000mcg/ml inj
Prednisone 1, 5, 10, 20, 50mg tab & liq	Sorbtal 70%	Vitamin B-6 50mg tab
Prelone 5mg/5ml, 15mg/5 liq	Sotalol 80mg tab	Vitamin K 5mg tab
Premarin 0.3, 0.625, 0.9, 1.25mg tabs	SSKI 1gm/ml sol	Vosol HC otic sol
Premarin Vaginal Cr .625mg	Strattera 10, 18,25,40, 60mg cap	Wellbutrin SR 100, 150mg tab
PremPro 0.625/2.5, 0.625/5, 0.45/1.5mg tab	Sudafed 30mg tab; 30mg/5ml liq	Wellcovorin 5mg tab
Precision X-TRA Monitor & Strips <b>(qty limit on strips)</b>	Sultrin vag cream	Xalatan 0.005% ophth sol
Prenatal vitamins ( <b>females under 45</b> )	Symmetrel 100mg cap, liq	Xanax 0.25, 0.5, 1mg tab **
Prevacid 15mg, 30mg cap	Synalar 0.01% sol'n	Zaditor Ophth ( <b>1 btl/30 days with max of 3 refills</b> )
Prevident 5000 Plus 1.1% dental cream	Synthroid 0.025, 0.05, 0.075, 0.088, 0.1, 0.112, 0.137, 0.15, 0.175, 0.2mg	Zantac 150mg tab, 15mg/ml liq
Primaquine phosphate 15mg base tab	Tagamet 400mg tab	Zarontin 250mg/5 liq
Pro-banthine 7.5, 15mg tab	Tambacor 100mg tab	Zaroxolyn 5mg tab*
Procan SR 500mg tab	Tamiflu 75mg cap	Zestril 5, 10, 20, 40mg tab
Proctofoam HC aerosol	Tegretol 100 chew, 200mg tab; 100mg/5 susp; XR 100mg, 200mg	Zetia 10mg tab
Prolixin 2.5mg tab	Temovate 0.05% cr	Zithromax 250mg tab,100/5, 200/5 susp
Propine 0.1% oph sol	Tenormin 25mg*, 50mg tab	Zocor 5, 10, 20, 40, 80mg tab
Propylthiouracil 50mg tab	Tequin 200, 400mg ta	Zoladex 3.6, 10.8 inj ( <b>24 hr notice required</b> )
Proscar 5mg tab	Tessalon 100mg perle	Zoloft 50, 100mg tab
Proventil 4mg repeatab, liq	Tetracycline 250mg cap, 250/5ml susp	Zomig 2.5, 5mg , ZMT 2.5 <b>(max 2 boxes/mo)</b>
Proventil inh; 0.5% neb sol 20ml	Theophylline liq	Zovirax 5% ointment
Provera 5, 10mg tab *	Thioguanine 40mg tab	Zovirax 200mg cap, 800 mg tab, 200 mg/5 susp
Prozac 10mg, 20mg cap	Tiazac 120, 180, 240, 300, 360mg	Zyloprim 100, 300mg tab
Pulmicort respules 0.25/2ml, 0.5mg/2ml	Tigan 250mg cap; 200mg supp	Zyrtec 10mg tab; 5mg/5 liq
Purinethol 50mg tab	Timoptic 0.25%, 0.5%; XE 0.25%, 0.5%	
Pyrazinamide 500mg tab	TobraDex ophth susp, ophth oint	
Pyridium 100mg tab	Tobrex 0.3% ophth sol, ophth oint	
Quinaglute 324mg duratab	Tofranil 10, 25mg tab	
Quinidine Sulfate 300mg tab	Topicort 0.05% cr	
Reglan 10mg tab;5mg/5 liq	Toprol XL 25, 100mg tabs* ( <b>once daily dosing only</b> )	
Restoril 15, 30mg cap **	Toradol 10mg tab	
Retin-A 0.025, 0.05 cr; 0.01, 0.025 gel	Trandate 200mg tab	
Ridaura 3mg cap	Tranxene 7.5mg tab **	
Rifadin 300mg cap	Trental 400mg tab	
Risperdal 0.25mg, 1mg, 2mg, 3mg, 4mg tab; 1mg/ml sol'n	Tri-Levlen/Triphasil tab	
Ritalin 5, 10, SR 20mg tab *	Trusopt 2% ophth sol	
Robaxin 500 & 750mg tab	T-stat 2% top sol	
Robinul 1mg tab	Tylenol 325mg tab, infant drops, liq	
Robitussin liq; DM; AC*	Tylenol #3 , #4 and liq **	
Rocaltrol 0.5mg cap	Tylox cap **	
Rondec inf drops	Urispas 100mg tab	
Rowasa 4gm enema	Urocit-K 1080mg tab	
Rynatan Ped susp	Valisone 0.1% cr; oint	
Seconal 100mg cap **		